
SPORTS INJURIES CHAPTER: 84 

Pharm 2013, HP
Recommended flags in TC: 1114-1120
	TREATMENT CONSIDERATIONS/ THERAPEUTIC TIPS

· Acute treatment is best summarized by the RICE protocol (rest, ice, compress, elevation), leave ice on for 15-20 mins, at least QID for first 48 hrs.
· Initial rehabilitation directed toward healing injured tissues, avoid aggravation of injury, alternative activities instead. 
· Next phase directed toward restoring/improving ROM, strength, endurance and proprioception. 

· Women with uncomplicated pregnancies are encouraged to participate in aerobic + strength conditioning exercises.
· In pregnancy, avoid supine positions after 1st trimester d/t potential compression of the inferior vena cava + effect on the maternal cardiac output.
· Ligamentous laxity is increased later in pregnancy. Avoid all contact sports, jumping, pivoting and sports with risk of falling throughout pregnancy. 

	PREFERRED DRUG CLASS/ DRUG (where appropriate) with INTERACTIONS, DOSING SUGGESTIONS etc.

Oral or topical NSAIDs (including COX-2 inhibitors) if not CI are drug of choice in acute, use for short periods only

Nonsteroidal Anti-inflammatory Drugs (NSAIDs), oral or topical: (see Chpt 78, pg 1033-1035 for more info)

SE: GI bleeding, dyspepsia, blood pressure elevation. CI in patients with severe renal impairment, may be nephrotoxic.

CI pregnancy (1st and 3rd trimester), relatively safe in breastfeeding. 
For initial, ongoing and persistent pain in the elderly use
Analgesics, nonopiod: acetaminophen 
Less likely to react with other medications.
SE: Hepatotoxicity with acute overdose of chronic high doses. Safe in pregnancy. 
Note: Total intake from all sources not to exceed 4g/day. 
Corticosteroids, intra-articular or peritendinous injection: 
triamcinolone acetonide (40mg mixed with 2-3mL of lidocaine 1%), methylprednisolone acetate, betamethasone 

No clinically significant systemic effects. Safe and effective therapy for individual joints (esp. hips/knees). Safe in pregnancy, use only if nonpharm options are without success. 
Maximum 3 injections/joint/year. Minimize joint activity for 3 days following injection. Benefits last 4-6 weeks. 

Nitroglycerin transdermal patch (1/4 of a 0.2mg/h patch) Q24H on affected part for 6-8 wks.

Best for tendinopathy (eg. tennis elbow, Achilles tendinosis and supraspinatus tendinosis).

SE: May experience common nitrate-related SE such as H/A, dizziness, hypotension.
See Table 1, pgs 1114-1120 – Management of Sports Injuries

Rotator cuff disorders, Lateral epicondylosis, Medial epidondylosis →NSAID, analgesic if required (eg. acetaminophen + either codeine or tramadol for nighttime pain- (for weak opioids, see LBP chapter summary for full description), corticosteroid injection, nitroglycerin transdermal patch. 
Patellofemoral Pain Syndrome, Lower leg pain, Stress fracture of tibia/fibula, ankle sprain →NSAID mainly, may add analgesic if necessary.
Achilles tendinitis, Plantar fasciitis →NSAID, corticosteroid injection (if necessary), nitroglycerin transdermal patch. 


	RED FLAGS/ COMMON INTERACTIONS ASSOCIATED WITH THIS DISEASE/ DRUGS FOR THIS DISEASE

· Acetaminophen may ↑ anticoagulant effect of warfarin (ie. > 1.3g/day acetaminophen for > 1 week). 

· Acetaminophen + alcohol, may ↑ risk of hepatotoxicity (>3 drinks/day). 

· NSAIDs may ↑ risk of bleeding with anticoagulants (eg. warfarin) or antiplatelet drugs (eg. clopidogrel), may ↑ risk of GI bleed when used with SSRIs.

· NSAIDs may ↓ effect of antihypertensives, may ↓ renal clearance of lithium (monitor levels).

· Avoid NSAIDs if hx of PUD, CV risk factors, renal failure, heart failure, or asthma. Take with food. 

· Nitroglycerin patch is CI with coadministration of PDE5 inhibitors (sildenafil, tadalafil, vardenafil). 
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